Package leaflet: Information for the user
Sodium Oxybate 500 mg/ml oral solution

Read all of this leaflet carefully hefore you start using this medicine because it contains important information for you.
= Keep thisleaflet You may need toread it again.

= Ifyou have any further questions, ask your doctor or your pharmast

~ This medicine has been prescrbed for you only. Do not pass it on to others. It may harm them, even i their igns of lness ae the same asyours.
= Ifyou get any side effects,talk to your doctor or pharmacis.This includes any possible ide effects ot lsted n this leaflet. See section 4.

Whatisin this leaflet:
1. What Sodium Oxybate s and what it i used for

2. What you need to know before you take Sodium Oxybate
3. Howto take Sodium Oxybate

4. Possile sdeeffects

5 Howtosstore Sodium Oxybate

6. Contents ofthe pack and other information

1. What Sodium Oxybate is and what it is used for

Sodium Oxybate contains the active substance Sodium Oxybate. Sodium Oxybate works by conselidating night-time seep, though ts exact mechanism of actionis unknown

Sodum Qxybate s used totreat narcolepsy with cataplexy n adults, adolescents and chldren fiom 7 years of age.

Narcolepsy i asleep disorder that may include attacks ofseep during normal waking hours,as wellas cataplexy, sleep paralysi, hallucinations and poor leep. Cataplexy i the onset of sudden muscle weakness o paralysis withoutlosing
consciousness,in response o a sudden emotionalreaction such as anger,fea, joy,laughter or surprie.

2. What you need to know before you take Sodium Oxyhate

Do not take Sodium Oxybate

= ifyou are llergic to Sodium Oxybate or any of the other ingredients ofthis medicine (listed in section 6);
= ifyou have succinic semialdehyde dehydrogenase deficiency (a rare metabolic isorder);

= ifyou sufferfiom major depression;

= ifyou are being treated with opioid or barbiturate megicines.

Warnings and precautions

Talktoyour doctor or pharmacist before taking Sodium Oxybate

= ifyou have breathing or lung problems (and especially ifyou are obese), because Sodium Oxybate has the potential to cause ifficulty in breathing;

= ffyou have or have preiously had depressive fness, suicidal thougts, anxiey,psychasis a mentaldisorderthat may involve hallucnations, incoheent speech, ordisrganized and agitated behaviour) r bipolar disoder
= ifyou have heart falure, hypertension (high blood pressurel, lver o kidney problems as your dose may need to be adjusted;

= ifyou have previously abused drugs;

= ffyou suferfiom epilepsy as the use of Sodium Oxybate is ot recommended inthis condiion;

= ifyou have porphyria (an uncommon metabolic disorder).

Ifany of these apply to you, tel your doctor before you take Sodium Oxybate.

While you are taking Sodium Oxybate, ifyou experience bed wetting and incontinence (hoth urine and faeces), confusion, hallucinations, episodes ofsleepwalking or abnormal thinking you should ell your doctor straight away. Whlst
these effects are uncomman, ifthey do occur they are usually mild-to-moderate in nature.

Ifyou areeldery,your doctor will manitor your condiion carefull to check whether Sodium Oxybate s having the desied effects.

Sodium Oxybate has a vell-tnown abuse potentil. Cases of dependency have occured after th it se of Sodium Oxyhate.

Your doctor will ak i you have ever abused any drugs before you start taking Sodium Oxybate and whilst you are using the medicine.

(Children and adolescents

Sodum Oxybate can be taken by adolescents and children from 7 years of age when they are over 15 kg in weight.

Sodium Oxybate cannot be taken by children below 7 years of age or below 15 kg in weight.

Ifyou are a child or adolescent, your doctor will monitor your body weight regularly.

Whilstthe doctor i adjusting the dose which may take a number o weeks, arent/caregivers should carefully monitor the chld' breath during the first 2 hours afte sodium oxybate intake to assess ifthere is any abnormality n breathing,
for example stoppage of reathing forshort perods while sleeping, nisy breathing and bluish colour of the lis and face. ff abnormalit in breathing is observed medical support should be sougfht and the doctor should be informed as
s00n as possble. f any abnormalit s noted after the irst dose, the second dose should not be administred. fno abnormality s noted the second dose can be administered. The second dose should not be given earler than 2.5 hours
orlaterthan 4 hours after the first dose.

Ifyou have had or are having upsetting felings particulary ifyou are feeing very sad or have lostnterestn f t s important thatyou telthe doctor o caregiver.

Other medicines and Sodium Oxybate

Tell your doctor or pharmacst ifyou aretaking, have recently taken or might take any other medicines.

In particular Sodium Oxybate should not be taken together with sleep inducing medicines and medicines thatreduce central nervous system activty (the central nervous system is the part o the body related to the brain and spinal cord).
Also tell your doctor or pharmacist ifyou are aking any of te following types of medicines:

* - medicnes that increase central nervous system activity

o antidepressants

* - medicnes that may be processed in a similar way by the body (e, valproate, phenytoin orethosuximide which are used for the reatment offits

* topiramate (used for treatment of eplepsy)

Ifyou are taking valproate, your daly dose of Sodium Oxybate may need to be acjusted (see section 3)as it may lead to nteractions.

Sodium Oxybate with food, drink and alcohol
Youmustnot drink alcohol while taking Sodium Oxybate,as its effects can be increased.

Pregnancy and breast-feeding

Ifyou are pregnant orbreast-feeding, tink you may be pregnant or ae planning to have a baby, ask your doctor for advice before taking this medicine.

There have been very few women who have taken Sodium Oxybate sometime during their pregnancy and a few of them had spontaneous abortions. Therisk of taking Sodium Oxybate during pregnancy is unknown, and, therefore, the
use of Sodium Oxybate in pregnant women or women trying to become pregnant s not recommended.

Patients taking Sodium Oxybate should not breast feed since it s known that Sodium Oxybate passes into breast k.

Changes insleep patterns have been observed in breastfed infants from exposed mothers.

Driving and using machines

Sodum Oxybate vill affect you if you drive or operate tools or machines. Do not drive a ca, operate heavy machinery,or perform any actvity that s dangerous or that requires mental alertness for atleast 6 hours after taking Sodium
Oxybate. When you first sart taking Sodium Oxybate, ntil you know whether it makes you sleepy the next day, use extreme care while driving a ar, aperating heavy machinery or doing anything else that could be dangerous orneeds
you o be fully mentally alert

For paediaric patients, physicians, parents or careqivers are advised that the waiting time fo performing actviies that require mental lertness, motor co-ordination or any activites that may have a physical ik may have to be longer
than 6 hours, depending on individualsensitvty.

Sodium Oxybate contains sodium
This medicine contains 182.24mg sodium (main component of cooking/table st in each ram. This s equivalent t09.11% of the recommended maximum daily dietary ntake of sodiurm for an adult.
Talkto your doctor o pharmacist if you need 2 g of sodium oxybate or more daily for & prolonged period, especially i you have been advised to follow a low sat (sodum) diet.

3. Howtotake Sodium Oxybate
Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or pharmacist ifyou are not sure.

Itis important that you only use the syringe provided in the box when preparing doses of Sodium Oxybate,
Adults - taking Sodium Oxybate on its own

* Foradutsthe recommended strting dose s 4.5 g each day, given as two separate doses of 2.25 ¢
* Yourdoctor may graduallyincrease your dose up to 2 maximum of 9 each day given as two separate doses of4 5.0
o Take Sodium Oxybate rally two times each night:
Take the first dose upon getting into bed and the second dose 2% to 4 hours later You may need to set an lam clock to make sure you wake up totake the second dose.
Food decreases the amount of Sodium Oxybate that s absorbed by your body. Therefore, it s best to take Sodium Oxybate at set imes 2to 3 hours afer a meal.
Prepare both doses before bedtime.
Take doses within 24 hours after preparation.

Adolescents and children aged 7 years and over who weigh 15 kg or more - taking Sodium Oxybate on its own
For thase aged 7 years and over who weigh 15 kg or more, & doctor will work out the right dose based on your body weight.
Your doctor will work out the ight dose for you. Do not exceed the dose prescrbed fo you.

Adults - taking Sodium Oxybate with Valproate

Ifyou are taking valproate together with Sodium Oxybate, the dose of Sodium Oxybate willbe adapted by your doctor.

* Foraduts the recommended stating dose for Sodium Oxybate, when used together with Valproate, s 3.6 g each day, given as two separte doses of 1.8,
o Tokethe st dose when getting nto bed and the second dose 2% to 4 hours ater

Adolescents and children aged 7 years and older who weigh 15 kg or more - taking Sodium Oxybate with Valproate
Ifyou are taking Velproate together with Sodium Oxybate, the dose of Sodium Oxybate willbe adapted by your doctor.

Kidney or liver problems
* Ifyouhave kidney problems, you should consider a detary recommendation to reduce sodium (salt) ntake. fyou have iver problems, the starting dose should be halved. Your doctor may graduall increase your dose.

Instructions on how to dilute Sodium Oxybate

The following instructions explain how to prepare Sodium Oxybate. Please read the instructions carefully and follow them step by step. Do not allow children to prepare Sodium Oxybate.

To help you, the Sodium Oxybate carton contains T bottle of medicine, a measuring syringe, adaptor and two dosing cups with child-resisant caps.

Step1

« Remove the bottle cap by pushing down while tuning the cap anticlockwise (t the left).

* ferremoving the cap, et the bottle uprght on  table-{op.

« While holding the bottle i its upright position, insert te press-in-bottle-adaptor nto the neck of the botte, This needs only to be done the first time that the bottle s apened. The adaptor can then be left n the bottle for &l
subsequent uses.

Step2

o MNext insert the tip of the measuring syringe into the centre opening of the bottle and press down firmly (See Figure 7).

3 figure1

« While holding the bottle and sringe with each hand, turn the bottle upside down. il the syringe with the prescribed dose by pulling the plunger back slowly to the correctine on the syringe. f air bubbles appear n the solution of
the syringe,fil the sringe o a slight excess of the prescried dose and remove all i bubbles fiom the syringe by tapping the syringe and pushing the plunger back nto the syringe. Then, fll the syringe to te prescribed dose once
alr bubbles have been removed. NOTE: Medicing will not flow into the syringe unless you keep the bottle in its upside down positon (See Figure 2.
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Step3

o Putthe bottle backin an upright positon.

+ Remove the syringe rom the centre apening of the botte.

» Empty the medicine from the yringe into one ofthe dosing cups proided by pushing on the plunger See Figure 3). Repeat this step orthe second dosing cup. Then add about 60 ml of water toeach dosing cup (60 mls about 4 tablespaons).

Figure 3
Step4

» Place the caps provided on the dosing cups and tum each cap clockwise (to the right) untit clicks and locks into ts child-rsistant position (See Figure ).
o Rinse outthe syringe vith water

Figure4

o Justbefore going o leep:

Adult patients should place the second dose near their bed.

The parent or caregiver of adolescents and children aged 7 years and over should notleave the second dose near the chilc' hed or within easy reach of the child.

You may need to setan alarm 5o you wake up to take your second dose no earlier than 272 hours and no later than 4 hours after your first dose.
Then:
O Removethe cap from the irstdosing cup by pressing down on the child- resistant locking tab and turing the cap antilockwise (o the left).
O Drinkall ofthe fist dose while sitting i bed, recap the cup,and then lie down right away. For chidren who sleep longer than & hours but less than 12 hours, thefrt dose may be given aftr th chid has been sleeping for 1to 2 hours.
 When you wake up orwake up the chid 23 to 4 hours later, rermove the cap fiom the second dosing cup. While stting in bed, ink all o the second dose right before fying down to continue sleeping, Recap the second cup.
Ifyou have the impression that te effectof Sodium Oxybate s too strong ortoo weak, talk to your doctor or pharmacist.

If you take more Sodium Oxybate than you should
Symptoms of Sodium Oxybate overdose may incude agitaton, confusion, impaired movemen, impaired breathing, blurred vision, profuse sweating, headache, vomiting, decreased consciousness leading to coma and sefzures, excessive
hirst, muscle cramps and weakness. fyou take more Sodium Oxybate than you were told totake,or take it by accdent, et emergency medical help right away. You should take the labelled medicine bottle with you, even i itis empty.

If you forget to take Sodium Oxybate
Ifyou forget totake the first dose, ake it as soon as you remember and then continue as before. Ifyou miss the second dose,skip that dose and do nat take Sodium Oxybate again uniilthe next night. Do not ake a double dose to make
up fora forgotten dose.

If unsure f you took Sodium Oxybate
[fin doubt about adrministration of  dose, do not re-adrinister the dose to reduce the sk of overdose

If you stop taking Sodium Oxybate

You should continue to take Sodium Oxybate fo as long as instructed by your doctor You may find tat your cataplexy attacks retur if your medicine i stopped and you may experience insomnia, headache, anvety, izziness, leeping
problems, sleepiness, hallucination and abnormal thinking.

Ifyou stop taking Sodium Oxybate for more than 14 consecutive days you should consult your doctor as you should restart taking Sodium Oxybate at a educed dose.

Ifyou have any further questions on the use of this medicine, ask your doctor or pharmacist

4, Possibleside effects

Like all medicines, this medicine can cause side effects, athough not everybody gets them. These are usually mild to moderate.
Adults - most common side effects observed in clinical studies (occurring in 10%to 20% of patients):

o dizziness

oS

o headache.

Ifyou experience any of these side effcts,tell your doctor straight away.

(Children and adolescents - most common side effects observed in a dlinical study:

o bedweting (183%) o headache (5.8%)

o nausea (12.5%) o dizziness (5.8%)

* yomiting (87%) s sticidel thoughts (1%)

* wieight decrease (8.7%) » feeling mentally unwell(ossof contact with realty) 1%)

o decreased appetite (6.7%)

Ifyou experience any of these side effects,tell your doctor straight away

The side effects n adults and chldren are the same. Ifyou experience any o the ide effect listed below, tell your doctor traght away:

Very common (may affect more than 1in 10 peaple):

nases,

s diziness,

¢ headache.

Common (may affect pto Tin 10 people):

+ Sleeping problems incuding insomia, abnormal dreams,seep paralyss,seepiness, ightmates, sleep walking, bed wetting,excessive daytime sleepiness, difficltyn faling asleep inthe middle of the night
feeling drunk, trembling, confusion/ cisrientation, blured vision, balance disorder fall, eeling of ‘spinning” (vetigo),

feeling the heart beat, increased blood pressure shortness of reath * Jointpain,backpain

.

.

* yomiting, stomach pains,diahoea » disturbance n atienion, disturbed sensitity particulaly to touch, abnormal touch sensation, bnormea taste
* anoresia, ecreased appette, weight loss * ety nervousness

* egkness, tiredness, sedation s uinaryincontinence

o sweating * snoring, congestion o the nose

o depression o

. .

musce camps, swellng inflammation of the snuses, infammation of nose and throat

Uncommon (may affect up to Tin 100 people):
o psychosis (3 mentaldsorder that may involve hallucinatons, incoherent speech, or isorganized and agtated behaviour) ~~» myoclonus(involuntary contractions of musdls)

* paranoia, abnomal thinking, hallucinaon, agitaion Sicide attempt o involuntary passage of faeces
o qiffcuty nfalling aleep, restles legs o fypersensitity
o forgetfuness

Not known (cannot be estimated from the available data):

s omvulsion * pollakiuria/ micturtion urgency (incease need to urinate)
* ecreased breathing depth orate,Short essation ofbreathing during sleep o tinnitus (noise in the ears Such as ringing or buzzing)
s * <leep-related eating disorder

* - suicdalthoughts, deluson, thoughs of committng violent acts (incuding harming others) o incessed appefte

o itabilty, aggression * Jossof consciousness

o euphoricmood o dyskinesia (e, abnomal, uncontolled movements ofthe limbs)
o panicattack ¢ Gandruff

o maniabipolar disorder o increased sexual desire

* drymouth, dehydration * octura excessive rination atnight)

* swelling face (angioedema) * choking sensation

.

bruvism (teeth grinding and aw dlenching)
Ifyou expertence any ofthe side effectslted above, tell your doctor straight away.

Reporting of side effects
Ifyou get any ide efects, talk to your doctor, phamacist o nurse.This includes any possible side effects ot listed n this leaflet. You can alsoreport ide effectsdirectly via the Yellow Card Scheme, Website: wwwurhra.govul/yellowcard
orsearch for MHRA Yellow Card in the Google Play or Apple App Store. By reporting side effects you can help provide more information on the safety of this medicine.

5. Howto store Sodium Oxyhate

Keep this medicine out of the sight and reach of children.

Donot use this medicine after the expiry date stated on the botte afer (EXP). The expiry date refers tothe lat day of that month.

After ilution n the dosing cups, the preparation should be used within 24 hours.

Store inthe original botte n order to rotect rom fight.

Once you open  bottle of Sodium Oxybate, any contents that you have not used with 90 days of opening should be disposed of

Do ot throw away any medicines via wastewater o household waste. Ask your phamacist how to dispose of medicines you no longer use. Tse measures will help o protect the environment.

6. Contentsof the pack and other information

What Sodium Oxybate contains

- The active substance is sodium oxybate. Each ml contains 500 mg of sodium oxybate. 500 mgis the same as 0.5 ¢
~ The other ingredients are purified water, malic acid and sodium hydroxide.

What Sodium Oxybate looks like and contents of the pack

Sodium Qxybate s supplied in a 200 ml amber plasic bottle ontaining 180 ml of oralsolution and closed with a child-rsistant cap. Each pack contains one botle, a plastic measuring syringe, a press-in-botle-adaptor and two dosing
cupswith chilg-resistant caps.

Sodium Oxybateds a clear and colourless liguid slution.

Marketing Authorisation Holder and Manufacturer

Reig Jore UK Limited

Unit 9A Caddsdown Business Support Centre, Caddsdown Industrial Prk,
Bideford, Devon, EX39 30K, UK

You should have received a Sodium Oxybate Information Pack from your physician, which includes a booklet on how to take the medicine, a Frequently Asked Questions patient nformation sheet and a patient lert ard.
This leaflet was last revised in 09/2021.

Other sources of information
Detailed information on this medicine is available on the websie of United Kingdom/MHRA.
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